HITACHI '

ELECTRIC TOOL PARTS LIST

HBIMPACT WRENCH 1993 ¢ 5+ 31
Model WH 16 (E4)




PARTS WH 16
"o | copeNo. DESCRIPTION u';gb REMARKS
1 | ‘e85-174 | BUMPER 1
2 | 944-488 | O — RING (1AP — 20) 1
3 | 885-173 | HAMMER CASE ASS'Y 1 | INCLUD.1,2
4 | 985-188 | ANVIL (A) 1
4 | 985-207 | ANVIL (B)ASS'Y 1 | INCLUD.87,68 FOR USA,CAN,SULFRA.ITA,
DEN,NOR,AUS SWE
5 | 958-150 | STEEL BALL D6.35 (10 PCS.) 2
6 | 985-172 | HAMMER 1
7 | e85-171 | SPRING 1
8 | 885-170 | SPRING SEAT 1
9 | 956-148 | STEEL BALL D3.175 (10 PCS.) 22
10 | ©85-169 | NEEDLE ROLLER 2
11 | 985-168 | SPINDLE 1
12 | 955-113 | IDLE GEAR 2
13 | 955-124 | RING GEAR 1
14A| 680-8ZZ | BALL BEARING 690BZZC2PS2S 1
15 | 985-164 | INNER COVER 1
16 | 985-165 | FELT PACKING 1
17 | 985-186 | PACKING WASHER 1
18 | 800-0VV | BALL BEARING 6000VVCMPS2S 1
19 | ©85-183E | ARMATURE 220V — 230V 1
18 | 985-183F | ARMATURE 240V 1
18A| 985- 183U | ARMATURE ASS'Y 110V — 115V 1 | INCLUD.18.48
20 | 985-183 | FAN GUIDE 1
21 | #85-181C | STATORASS'Y 110V — 115V 1 | INCLUD.31
21 | 985-18B1E | STATOR ASS'Y 220V — 230V 1 | iNcLUD.31
21 | 985-181F | STATOR ASS'Y 240V 1 | INCLUD.31
21 | 985-181G | STATOR ASS'Y 220V — 230V 1 | INCLUD.31 FOR NZLFRG,SUI
21 | 985-181K | STATOR ASS'Y 220V — 230V 1 | INCLUD.31 FOR SAF.,FRAHOLDEN,FIN,ITA,
SWE,AUT
21 | 985-181H | STATOR ASS'Y 240V 1 | INCLUD.31 FOR GBR
21 | 885-181J | STATORASS'Y 110V 1 | INCLUD.31 FOR GBR
22 | 885-186 | INTERNAL WIRE 1
22 | 885-182 | INTERNAL WIRE 1 | FOR USA,CAN
23 | 857-581 | HITACHI LABEL 1
24A| 885-160 | HOUSING ASSY 1 | INCLUD.44.45A
25 NAME PLATE 1
26 | 932-642 | RIVET D2.5X2.8 1 | FOR CAN
20A | 980-851 | HEX. SOCKET HD. BOLT (W/FLANGE) M5X45 | 4
30 | 985-187 | INTERNAL WIRE 1
30 | 985-193 | INTERNAL WIRE 1 | FOR USA,CAN
31 | 960-356 | TERMINAL (A) Ma.5 (10 PCS.) 2
32 | 981-824 | HEX. HD. TAPPING SCREW D4X45 2
33 | 860-107 | SPECIAL WASHER 2
34 | 985-185 | INTERNAL WIRE 1 | FOR SUI
34 | e85-191 | INTERNAL WIRE 1 | FOR FIN
35 | e85-194 | TUBE D25 1 | FOR NZL.GBR,SAF.FRG,FRA HOL DEN,FIN,
SWEAUT,SUI
36A | 984-750 | TAPPING SCREW (W/FLANGE) D4X18 2
37 | 937-631 | CORD CLIP ) 1
38 | 853-327 | CORD ARMOR D8.8 1

»: ALTERNATIVE PARTS



PARTS WH 16
'L%"_‘ CODE NO. DESCRIPTION u“é‘éh REMARKS

38 | 938-051 | CORD ARMOR D10.1 1

a9 | 500-201Z | CORD 1 | (CORD ARMOR D10.1)

39 | 500-216Z | CORD 1 | (CORD ARMOR D8.8) FOR NZL

39 | 500-221Z | CORD 1 | (CORD ARMOR D10.1) FOR SIN.KUW

39 | 500-231Z | CORD 1 | (CORD ARMOR D8.8) FOR GBR,SAF

3g | 500-234z | CORD 1 | (CORD ARMOR D&.8) FOR INAMLT

39 | s00-240z | comrD 1| (CORD ARMOR D8.8) FOR USA,CAN

38 | 500-245Z | CORD 1 | (CORD ARMOR D10.1) FOR SYR

38 | 500-247Z | CORD 1 | (CORD ARMOR D10.1) FOR FRG.FRA,HOL,
DEN.ITA.FIN.SWE AUT

39 | 500-226Z | CORD 1 | (CORD ARMOR D8.8) FOR AUS

39 | s00-248Z | CORD 1 | (CORD ARMOR D10.1) FOR SUI

40 | 958-715 | TAPPING SCREW D4X10 2

41 | o8s-178 | caPcover 2

42 | e3r-847 | BRUSHCAP 2

43 | 989-021 | CARBON BRUSH (1 PAIR) 2

44 | 937-846 | BRUSH HOLDER 2

45 | 981-881 | HEX. SOCKET SET SCREW M4X5 2 | ML 10.1985

45A| 938-477 | HEX. SOCKET SET SCREW M5X8 2 | SINCE 11.1985

46 | 608-VVM | BALL BEARING 60BVVMC2EPS2L 1

47 | 985-198 | RUBBER WASHER 1

48 | 985-182 | TAILCOVER 1

49 | 949-453 | SPRING WASHER M4 (10 PCS.) 2

50 | 954-004 | TAPPING SCREW D4X18 2

51 | 954-015 | TAPPING SCREW D4X35 2

52 | 949-423 | WASHER M4 (10 PCS)) 2

53 985-178 HANDLE COVER 1

54 | e85-103 | SwiTCH (2P SCREW TYPE) 1 | INcLuD.s6

55 | 985-176 | SWITCH ADAPTER 1

56 | 980-060 | MACHINE SCREW (WWASHER) M3.5X5 4

57 | e8s-177 | swiTCH HOLDER 1

58 | 958-141 | CONNECTOR 50082 (10 PCS.) 2 | FOR NOR

s8a| 950-141 | CONNECTOR 50002 (10 PCS.) 1 | FoR sul

59 | 982-805Z | PILLAR TERMINAL (B) 1 | FOR FIN

61 | 904-273 | NOISE SUPPRESSOR 1 | FOR ITA,FRG.FRA HOL,DEN,FIN. SWEAUT.
NZL.GBR SAF

61 | 930-030 | NOISE SUPPRESSOR 1 | FOR NOR

61 | 960-283Z | NOISE SUPPRESSOR 1 | FOR sul

62 | 930-153 | SUPPORT (B) 1 | FOR NOISE SUPPRESSOR

62 | 930-188 | SUPPORT (B) 1 | FOR NOISE SUPPRESSOR FOR NOR

63 | 983-418Z | PILLAR TERMINAL (B) 1

83 | 958-3087 | PILLAR TERMINAL (A) 1 | FOR NZL GBR.SAF.ITA.FRG,FRA HOL DEN,
FIN.SWE AUT.SUI :

64 | 980-083 | TERMINAL 1 | FOR FRG.FRA HOL DEN,SWE.AUT.NZL GBR|
SAF.ITA

85 | 855-808 | CHOKE COIL 1 | FOR NOR

86 | 853-330 | SUPPORT (B) 1| FOR NOR

87 | 985-208 | PLUNGER 1 | FOR ANVIL (B) ASS'Y

88 | 885-208 | PIN RETAINER 1 | FOR ANVIL (B) ASS'Y

=: ALTERNATIVE PARTS



STANDARD ACCESSORIES

WH 16

'L%“f CODE NO. DESCRIPTION Uh;%l) REMARKS
501 | 944-458 | HEX. BAR WRENCH 4MM 1
502 | 985-204 | SIDE HANDLE ASS'Y 1 | INCLUD.503 — 508 EXCEPT USA.CAN
503 | 980-901 | SIDE HANDLE 1 | EXCEPT USA.CAN
504 | 985-205 | HANDLE BASE 1| EXCEPT USA.CAN
505 | 085-208 | RING 1 | EXCEPT USA.CAN
508 | 980-903 | SQUARE BOLT M8 1 | EXCEPT USA.CAN
507 | 873-820 | HEX. SOCKET ASS'Y 24MMX40L 1 | iINcLUD.508,500 FOR AuS
508 873-537 SOCKET PIN 1 | FOR AUS
509 873-187 O — RING (J1S W1518) 1 | FOR AUS
__OPT|ONAL ACCESSORIES
'L%'_‘ CODE NO. DESCRIPTION ';‘E’b REMARKS
601A| 986-062 | UNIVERSAL JOINT ASS'Y 1 | INcLUD 602,603
602 | 873-537 | SOCKETPIN 1
603 | 873-187 | O — RING (JIS W1518) 1
604 | 955-153 | PIN FOR UNIVERSAL JOINT 1
605 | 873-538 | HEX. SOCKET ASS'Y 17MMX32L 1 | INcLUD 802,603
608 | 873-824 | HEX. SOCKET ASS'Y 19MMX34L 1 | INCLUD.802,603
607 | 873-626 | HEX. SOCKET ASS'Y 21MMX36L 1 | INCLUD.602,803
608 | 873-627 | HEX. SOCKET ASS'Y 22MMX40L 1 | INCLUD 602,803
809 | 873-828 | HEX. SOCKET ASS'Y 23MMX40L 1| INCLUD.802,603
810 873-629 HEX. SOCKET ASS'Y 24MMX40L 1 | INCLUD.802,803
611 | 873-830 | HEX. SOCKET ASS'Y 26MMX40L 1 | INcLUD.802.603
612 '985- 195 HEX. SOCKET ASS'Y 2TMMX40L 1 | INCLUD.802,803
613 | 985-198 | HEX. SOCKET ASS'Y 30MMX50L 1 | INcLUD 602,803
814 873-833 EXTENSION BAR ASS'Y (SQUARE) 12.7MMX100L 1 INCLUD.802,803
615 | 955-138 | HEX. SOCKET ASS'Y (LONG) 12MMX52L 1| INCLUD 602,803
616 | 955-139 | HEX. SOCKET ASS'Y (LONG) 13MMX52L 1 | INCLUD.802,603
617 | 955-140 | HEX. SOCKET ASS'Y (LONG) 14MMX52L 1 | iINcLUD 602,603
618 | 955-141 | HEX. SOCKET ASS'Y (LONG) 17MMX52L 1 | INcLUD 602,603
819 | 955-142 | HEX. SOCKET ASS'Y (LONG) 19MMX52L 1 | INCLUD 602,803
620 | 955-143 | HEX. SOCKET ASS'Y (LONG) 21 MMX52L 1 | INCLUD.602,6803
821 | 955-144 | HEX. SOCKET ASS'Y (LONG) 22MMX52L 1 | INCLUD 602,803
622 | 955-148 | HEX. SOCKET ASS'Y (LONG) 24MMX52L 1 | INCLUD.802,603
823 855- 149 HEX. SOCKET ASS'Y (LONG) 17MMX75L 1 | INCLUD.602,803
624 855- 150 HEX. SOCKET ASS'Y (LONG) 19MMX75L 1 | INCLUD. 802,803
625 | ©55-151 | HEX. SOCKET ASS'Y (LONG) 21MMX75L 1 | INCLUD.602.603

— —

«: ALTERNATIVE PARTS



OPTIONAL ACCESSORIES

WH 16

IL'%M CODE NO. DESCRIPTION U:gu REMARKS
826 | 855-147 HEX. SOCKET ASS'Y (LONG) 26MMX75L 1 | INCLUD.802,603
827 | 985-197 HEX. SOCKET ASS'Y (LONG) 30MMX75L 1 | INCLUD.802,603
628 | 971-042 GREASE FOR IMPACT WRENCH (100G) 1
629 | 9885-204 SIDE HANDLE ASS'Y 1 | INCLUD.B30 - 633 FOR USA,CAN
830 | 9880-901 SIDE HANDLE 1 | FOR USA,CAN
831 985~ 205 HANDLE BASE 1 | FOR USA,CAN
632 | 885-208 RING 1 | FOR USA CAN
633 | 980-903 SQUARE BOLT M8 1 | FOR USA ,CAN
851 CORNER ATTACHMENT EW — 14R 1 | INCLUD.852 — 660
852 | 955-300 HOUSING 1
6853 | 855-301 METAL 3
854 | B855-302 SPINDLE 1
855 | 845-251 HITACHI LABEL 1
856 | 855-303 BEARING RACE 2
857 | B855-304 NEEDLE THRUST BEARING (NTA — 1413) 2
858 | 955-305 COVER 1
859 | 855-308 NEEDLE BEARING (NTN BK1012) 1
860 | 648-227 RETAINING RING FOR D47 HOLE 1
681 855- 307 PINION 1
682 | 955-308 SLEEVE 1
683 | 955-308 WASHER 1
664 | 855-310 SOCKET COVER 1
665 | 855-311 SOCKET 1
866 | 849-682 HEX. SOCKET HD. BOLT M5X25 (10 PCS.) (-]

887 | 849-454 SPRING WASHER M5 (10 PCS.) 6
688 | 873-537 SOCKET PIN 1
669 | 873-187 0 —- RING (J1S W1518) 1




